Sample # Material Friabl| Condition Sample Location Asbestos Content
e
06 Boiler Insulation |Yes |Good Building 1 Distribution  |85% Chrysotile
&7 Large Elbows Yes jGood Building 1 Distribution  |85% Chrysotile
08 Large Elbows Yes |Good Building 1 Distribution  |85% Chrysotile
09 Large Elbows Yes |Good Building  Distribution  |85% Chrysotile
10 Small Elbows Yes  |Good Building 1 Distribution | 20% Chrysotile
5% Amosite
11 Small Elbows Yes |Good Buikding 1 Distribution 20% Chrysotile
5% Amosite
12 Small Elbows Yes |Good Building 1 Distribution 20% Chrysotile
5% Amosite
13 Small Pipe Yes |Good Building 1 Distribution  }20% Chrysotile
Insulation 5% Amosite
14 Small Pipe Yes |Good Building 1 Distribution  |20% Chrysotile
Insulation - |5% Amosite
15 Small Pipe Yes |Good Building 1 Distribution  [20% Chrysotile
Insulation \ 5% Amosite '
16 Steam Tank Yes |Good Building I Distribution  20%Chrysotile l
Insulation 5%Amosite 1
17 Steam Tank Yes [|Good Building 1 Distribution  |{20%Chrysotile |
Insulation 5% Amosite 1
18 Steam Tank Yes |Good Building f Distribution  |20% Chrysetile
Insulation 5% Amosite 4
19 Large Pipe Yes |Good Building 1 Distribution  15% Amosite }
Insulation ]
20 Large Pipe Yes |Good Building 1 Distribution  [15% Amosite |
Insulation |
21 Large Pipe Yes [Good Building 1 Distribution  {15% Amosife
Insulation |
22 Duct Insulation |Yes |Good Building 1 Distribution  [70% Chrysotile ‘
23 Duct Insulation Yes (Good Building 1 Distribution  |70% Chrysotile
24 Duct Insulation Yes iGood Building 1 Distribution  |{70% Chrysotile
25 Beiler Insulation  |Yes {Good Building 1 Distribution  |20% Amosite
26 Boiler Insulation (Yes iGood Building 1 Distribution  {20% Amosite
27 Boiler Insulation |Yes {Good Building 1 Distribution  |20% Amosite
28 Large Pipe Elbow |Yes  |Good Building 1 Distribution NAD
Mud
29 Large Pipe Elbow |Yes |Good Building 1 Distribution NAD
Mud
30 Large Pipe Elbow |Yes |Good Building | Distribution NAD
Mud
31 2’ X2 Ceiling Tile {Yes |Good Building | Administration |NAD |
32 2' X 2’ Ceiling Tile {Yes  |Good Building 1 Administration [NAD |
33 2> X 2 Ceiling Tile {Yes |Good Building | Administration [NAD
34 2' X 2’ Ceiling Tile {Yes  |Good Buiiding 1 Administration |NAD
35 2’ X 2° Ceiling Tile |[Yes |Good Building 1 Administration |[NAD
36 2’ X 2 Ceiling Tile {Yes  |Good Builditg 1 Administration |[NAD
Merck, Inc. Asbestos Management 17
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18000 W, Highway 72
Golden, CO 80403-8299
{303) 420-4449

(800) 873-8707

FAX: {303) 420-1434

ANALYTICA

SOLUTIONS

an Analytica Group company RESULTS OF BYLK ASBESTOS SAMPLE ANALYSIS BY

ROLARIZED LIGHT MICROSCOPY (PLM)EPA-400/M4~82-020

CLIENT: The Pickering Firm, Inc. LGN: 85874

PROJECT IDENTIFICATION: 11506, Schering Plough Asbestos Survey, pace 1 of 17

A&R Bldg,
Sample Sample Sample Description
Number Date
11 1-01 1/27/92 Insulation with wrap finseparable]
11306-01-02 1/27/92 Insulation with wrap {inseparable]
11506-01- 1/27/92 Insulation with wrap {inseparable]
11506-02-01 1/2 92A Insulation with wrap (inseparable] -
11506-02-02 1/27/92 Insulation with wrap
 Results of PLM Analysis: Visual Area FEstimation: Percentages Detected
( Sample Number 11506-01.01 11506-01-02 11506-01-03 11506-02-01 11506-02-02
/
; ;Asbestos Minerals
Amosite 5 30 3 2
Antnophyliite _ _
Chrysotile 35 10 1 25
Crocidolite
Tremolite~Actinolite
TOTAL ASBESTOS 40 40 10 25 2%%
Other Fibrous Material
Fibrous Glass 20 20 10 135 20
Cellulose 10 10 10 i0 10
Synthetics
Cther
Nonfibrous Materials 30 30 70 30 68
*Wrap: 0%
asbestos,
*ir=<1% ' . insulation: 2%
amostte
o - ' .
31 i Analyst: { smey /J SQMO Date: January?29 1992

Craig B, Bruno



18000 W. Highway 72
Golden, CO 80403-8259
(303} 420-4449

(800) 873-8707

FAX: (303} 420-1434
ANALYTICA |
. SOLUTIONS
RESULTS OF BULK ASBRSTOS SAMPLE ANALYSTS BY

POLARIZED LIGHT MICROSCOPY (PLM)ERPA-600/M4~82-020

i
“an Anaiytica Group company

TN,

CLIENT: The Pickering Firm, Inc. : LGN: 85874
PROJECT IDENTIFICATION: 11506, Schering Plough Asbestos Survey, PAGE 2 of 17
A&R Bldg.
Sample Desgription:
Sample Sanple Sample Description
Number Date
11506-02-0 1/27/92 Insulation with wrap finseparablel
11506-03-01 1/27/92 Ingulation with wrap fingeparablel
11506-03-02 127/92 Insulation with Wraniinseparable’i
11506-03- 12792  Insulation with wrap finseparable] a:
11506-04-01 1127792 Insuiation with wrap [inseparablel
Begults of PIM Anglvsis: Visual Area Fstimation: Percentaqges Detected
Sample Number 11506-02-03 11506-03-01 11566-03-02 11506-03-03 11506-04-01
isbestos Minerals
Amosite 3 3 2 3 3
Anthophyllite
Chrysotile 1 1
Crocildolite
Tremolite-Actinolite
TOTAL ASBESTOS 3 3 2 4 4
Other Fibrous Matarial
Fibrous Glass 20 10 10 10 10
Cellulose 10 10 10 10 10
Synthetics
Other
Nonfibrous Materials 67 71 78 16 76
¥ir=<1%
Analyst: é} /i@/z‘w Date: January 29 1992

g B. Brumno




(

s

Fan Analytica Group company

SOLUTIONS

ANALYTICA

18000 W. Highway 72
Golden, CO 80403-8259
{303) 420-4449

(800C) 873-8707

FAX: (303) 420-1434

RESULTS OF BULK ASBESTOS SAMPLE ANALYSIS BY

POLARIZED LIGHT MICROSCOPY (PLM}EPA-G00/MA—-82~020

CLIENT: The Pickering Firm, Inc.

PROJECT IDENTIFICATION:

Sample Degcription:
Sample Sample
Number Date
1 04- 1/27/92
11506-04-03 1/27/92
11506-05-01 1/27/92
11506-05-02 1/27/92
11506-05-03 121/92

. Results of PLM Apalysis:

LGN: 85874

11506, Schering Plough Asbestos Survey, paGE 3 of 17

A&R Bldg.

Sample Description

Insulation with wrap {inseparablel

Insulation with wrap [inseparable]

Insulation with wrap [inseparable]

Insulation with wrap [inseparable]

Insniation with wrap [inseparable]

Visual Area Estimation:

Percentages Detected

Sample Number 11506.04-02 11506-04-03 11506-05-01

ksbestos Minerals

Amosite 20
Anthophyllite
Chrysotile
Crocidolite
Tremolite-Actinolite

TOTAL ASBESTOS 20
Qthar Fibrous Material
Fibrous Glass 10
Cellulose 10
Synthetics
Cther
Nonfibrous Materials 60

= < 1%

25

b

B
2

=
B

U
L
I--.l
o0

11506-05-02 11506-05.03

TN
1)

b=

=
S

[~
19,8
Ic\
I

Date: January 29 1992

g B. Bruno



(

{

i

4 an Analylica Group company

18000 W, Highway 72
Golden, CO 8J403-8299
{303) d420-4449
{800) B73-8707

FAX: (303) 420-1434
ANALYTICA '

SOLUTIONS

BESULTS OF BULK ASBESTOS SAMPLE ANALYSIS BY
POLARIZED DLIGHT MICRQSCOPY (PLM)EPA-600/M4-82-020

CLIENT: The Pickering Firm, Inc. LGN: 85874
PROJECT IDENTIFICATION: 11506, Schering Plough Asbestos Survey, paGE 4 of 17
A&RBIdg
Sample Description:
Sample Sample Sample Description
Number Date
-06-01 1/27/92 Insulation
11506-06-02 17271792 Insulation
11506-06- 1/27/92 Insulation
11506-06- 12792 Insulation .
11506-06-05 1/27/92 Insulation :
Regults of PIM Apnalvsis: Vigual Area Estimation: Percentages Detected
Sample Number 11506-06-01 11506-06-02 11506-06-03 11566-05-04 11506-06-05
\gAsbestos Minerals
Amosite
Anthophyliite
Chrysotile 5Q 30 30 50 50
Crocidolite

Tremolite-Actinolite

TOTAL ASBESTOS

£
=
=8
=8
=

Other Fibrous Material

Fibrous Glass 20 20 20 20 20
Cellulose 2 s 3 3 3

Synthetics

Cther
Nonfibrous Materials 23 25 25 25 23

*r=<1%

| Analyst: a"’}//) 0241«\1/ Date: January 29, 1992

Cra g B. Bruno




18000 W. Highway 72
Golden, CO 80403-8299
. (303} 420-4449
( . (80C) 873-8707

3

. FAX: (303} 420-1434
i ANALYTICA .

SOLUTIONS

‘an Analytica Group company RESULTS OF BULK ASBESTOS SAMPLE ANALYSIS BY

ROLARIZED LIGHT MICRQSCOPY (PIMYEPA-600Q/M4-82-020

CLIENT: The Pickering Firm, Inc. LGN: 85874
PROJECT IDENTIFICATION: 11506, Schering Plough Asbestos Survey, PAGE 5 of 17
A&R Bldg.
Sample Sample Sample Description
Numbexr Date
11506-06-06 1/27/92 Insulation
11506-06- 1/27/92 Insulation
11506-06-08 1/27/92 Insulation
11506-06- 1/27/92 Insuiaﬁon. ..
11506-06-10 1/27/92 Insutation
Regults of PLM Analysis: Visual Area Estimation: Percentages Detected
. Sample Number 11506-06-06 11506-06-07 11506-06-08 11506-06-09 11506-06-10
{
' ‘Asbestos Minerals
Amosita
Anthophyllite X _ —_ ) —_— —
Chrysotile 50 20 50 50 50
Crocidolite

Tremolite~Actinolite

TOTAL ASBESTOS

£
=
=
£
I

Other Fibrous Matarial

Fibrous Glass 20 20 20 20 20
Cellulose 2 3 3 i} b

Synthetics

Other
Nonfibrous Materials 25 235 25 25 25

*ir= < 1%

v

| Analyst: r/é;7Q;£l&«fo Date: January 29 1992

Craffg‘ B. Brumno




e AT

18000 W. Highway 72
Golden, CO 80403-8299
(303) 420-4449

(800) 873-8707

FAX: (303) 420-1434

\_‘ SOLUTIONS

an Analytica Group company RESULTS OF BULK ASBESTOS SAMPLE ANALYSIS RBY

EOLARIZFD LIGHT MICROSCOPY (PLM)EPA-600/M4~-82-020

CLIENT: The Pickering Firm, Inc, LGN: 85874
PROJECT IDENTIFICATION: 11506, Schering Plough Asbestos Survey, PAGE 6 of 17
A&R Bldg.
] : fotion
Sample Sample Sample Description
Numbexr Date
11506-06-11 1/27/92 Insulation
11506-06-1 1/27/92 Insuiation -
11506-06-13 12792 Insulation
11506-06-14 1/27/92 Insulation -
11506-06-15 1/27/9 Insulation
Regults of PIM Analvsis: Visual Area Estimation: Percentadges Detected
Sample Number 11506-06-11 11506-06-12 11506-06-13 11506-06-14 11506-06-13
‘sbestos Minerals
Amosite
Anthophyllite
Chrysotile 50 50 50 50 50
Crocidolite —_—
Tremolite—-Actinolite
TOTAL ASBESTOS 50 20 590 30 £0
Othar PFibrous Material
Fibrous Glass 20 20 20 20 20
Cellulose 3 3 3 3 3
Synthetics
Cther
Nonfibrous Materials 25 25 25 25 25

¥tr=<1%

Analyst : Z,/D 52},\@ Date: January?29,1992

Cralg B. Bruno



1800G W. Highway 72
Goliden, CO 80403-8299

{303) 420-4449
( Fax 5800) 873-8707
. 1 (303) 420-1434
( ANALYTICA _
K Kh SOLUTIONS _
* an Analytica Group company RESULTS OF BULK ASBESTOS SAMPLE ANALYSIS BY
POLARIZED LIGHT MICROSCOPY (PIM)EPA-600/MA—82-020
CLIENT: The Pickering Firm, Inc. ' LGN: 85874
PROJECT IDENTIFICATION: 11506, Schering Plough Asbestos Survey, PAGE 7 of 17
A&R Bldg,
Sample Description:
Sample Sample Sample Description
Numbex Date
11506-06-1 1/27/92 Ingulation
11506-07-01 1/27/92 r tile with magti
11506-07-02 1/27/92 Floor tite with mastic
11506-08-01 1/27/92 Drywall with surface material, adhesive and joint compound il
11506-09-01 127192 Adhesive o
. Besults of PLM Analysis: Visuval Area Eétimation: Percentages Detected
( ) Sample Number 11506-06-16 11306-07-01 11506-07-02 11506-08-01 11506-09-01
“Asbestos Minerals
( Amosite _—
Anthophyllite -
Chrysotile 30 10 10 tr* —_—
Crocidolite —_—
Tremolite-Actinolite —_— —_— —_ — ———
TOTAL ASBESTOS 50 10%* 19%% fr¥® Q
Othar Fibrous Matarial ‘
Fibrous Glass 20 - —_— * r*
Cellulose 3 - —_— 15 3
Synthetics ] —_— —_— _
Other -
Nonfibrous Materials 25 90 90 85 95
**Mastic: 25% **Mastic: 25% ek Taing
chrysotile, tile: chrysotile, tile: compound: 2%
¥ir= < 1% : 10% chrysotile  10% chrysotile chrysotile,

surface material:

\ ' 1%, drywatl and
{ ' %ﬁ adhesive: 0%
.} Analyst: ¢ Date: January 29, 1992

c CraigVB(

» Bruno



o

.

(" ANALYTICA

SOLUTIONS

/ an Analytlca Group company

18000 W. Highway 72
Golden, CO 80403-8299

ROLARIZED LIGHT MICROSCOPY (PLM)EPA-600/M4-82-020

¥tr= < 1%

(303) 420-4449
(800) 873-8707

FAX: (303) 420-1434

CLIENT: The Pickering Firm, Inc. LGN: 85874
PROJECT IDENTIFICATION: 11506, Schering Plough Asbestos Survey, pace 8 of 17
A&R Bldg.
Sample Sample Sample Description
Numbex Pate
11506-10- 1/27/92 Ceiling tile
11506-10-02 1/27/92 Ceiling tile
11506-10- 1427192 Ceiling tile
11506-11-01 1/27/92 Insulation with wrap {inseparable] A
11506-11-02 1/27/92 Insulation with wrap {inseparable] :
- Resylts of PLM Bpalysis: Visual Area Estimation: Percentages Detected
' Sample Number 11506-10-0t 11506-10-02 11506-10-03 11506-11-01 11506-11-02
‘Asbestos Minerals A
Amosite
Anthophyllite
Chrysotile 60 45
Crocidolite
Tremolite-Actinolite
TOTAL ASBESTOS 0 (1} 1] 60 45
Other Fibrous Material
Fibrous Glass 70 10 10 b} b}
Cellulose tr 3 i} 20 20
Synthetics
Other 1 T* r*
Wollastonite Wollastonite Wollastontie
Nonfibrous Materials 29 25 25 15 30

Analyst (»v«; j%&,\_,/@' Date: January 29, 1992

Cralgf(Bruno, Jeff




:( :

\

18000 W, Highway 72
Golden, CO 80403-8299
(303) 420-4449
(800) 873-8707

FAX: (303) 420-1434
ANALYTICA

SOLUTIONS

J '
an Analytica Group company RESULTS OF BULK ASBESTOS SAMPLE ANALYSIS BY

POLARIZED LIGHT MICRQSCOPY (PIM) EPA~600/M4-82~-020

CLIENT: The Pickering Firm, Inc. LGN: 85874

PROJECT IDENTIEICATIGN: 11506, Schering Plough Asbestos Survey, PAGE 9 of 17

A&R Bldg.
Sample Desagxiption:
Sample Sample Sample Description
Number Date
11506-11-03 _1,&2_2[22 Insulation with wrap [inseparablel
11506-11-04 1/27/92 Insulation with wrap Finsenarable]
11506-12-01 127/92  Insulation with wrap [inseparable]
11506-12-02 1/27/92 Insulation with wraﬁ [inseparable) -
11506-12-03 1/27/92 Ingulation with wrap {inseparable] g

. Besults of PILM Analvsis: Visual Area Estimation: Percentages Detected

Sample Number 11506-11-03 11506-11-04 506-12-0 06-12-0 11506-12-03

‘Asbestos Minerals

Amosite - 25 20 23 20 25
Anthophyllite ' —
Chrysotile __ 3 o 3 ¥
Crocidolite

Tremolite-~Actinolite

TOTAL ASBESTOS

25 23 25 23 2S5
Other Fibrous Material .
Fibrous Glass 10 10 10 10 10
Cellulose 10 10 10 1 10
Synthetics —_—
Other —_—
Nonfibrous Materials 55 57 35 57 55

*ir=<1%

| Analyst: @i&v‘” Date: January29. 1992

Cral B. Brurno



i
¥

Resglts of PLM Analvsis:

18000 W. Highway 72
Goiden, CO 80403-8299
(303) 420-4449

(800 873-8707

FAX: (303) 420-1434

SOLUTIONS

an Analytica Group company

RESULTS OF BULK ASBESTOS SAMPLE ANALYSIS BY
POLARIZED LIGHT MICROSCOPY {PIM)EPA~-600/M4~-82-~020

CLIENT: The Pickering Firm, Inc.

LGN: 85874
PROJECT IbENTIFIcAT ION: 11506, Schering Plough Asbestos Survey, PAGE 10 of 17
A&R Bldg.

Sample Description:

Sample Sample Sample Description

Number Date

-13-01 1/27/92 Insuiation with wrap [inseparable]

11506-13-02 1/27/92 Insulation with wrap [inseparable]
11506-13-03 1/27/92 Insulation w.iih ".w".ran [inseparablel
11506-14-01 . 1/27/92 Gre\} insulation and. yellow insujation wﬁh wrap [inseparable] .
11506-14-02 142792 Grey ingulation and yellow insulation with wrap {inseparable] -

S

Yisual Area Estimation: Percentages Detected

Sample Number 11306-13.01 11506-13-02 11506-13-03 11506-14-01 11506-14-02

;Asbastos Minerals

Other

Amosite 3 3 2 3 3
Anthophyllite _ — —_—
Chrysotile ___ - gl o* 10
Crocidolite - —_— —_—
Tremolite-Actinolite —— —_—
TOTAL ASBESTOS 3 K] 2 3 13
Fibrous Mataerial ' -
Fibrous Glass 25 25 23 35 33
Cellulose 10 1 10 10 1
Synthetics . - —_ _
Other —_—
Nonfibrous Materials 62 62 63 52 42

CFtr=<1%

i Analyst: ,ﬁ/u{ /A-o‘u.a- /gé/%w:;—) Date: Jénuarv 29, 1992
N V4

Greg W. Tovrea



18000 W. Highway 72
Golden, CO 80403-8299
. (303) 420-4449
( _ (800) 873-8707
L FAX: (303) 420-1434
(" ANALYTICA

SOLUTIONS

© an Analytica Group company RESULTS QF BULK ASBESTOS SAMPLE ANALYSIS BY

POLARIZED LIGHT MICROSCOPY {PIMYEPA-600/M4~82--020

CLIENT: The Pickering Firm, Inc. ' LGN: 85874
PROJECT IDENTIFICATION: 11506, Schering Plough Asbestos Survey, paGe 11 of 17
A&R Bldg.
Sanple Descpiption: .
Sample Sample Sample Description
Number Date
11506-14- 1/27/92 Grey insulation and yellow insylation with wrap [inseparable]
11 15-01 1/27/92 Grey insnlation and xgllgw msmaugn m;h wrap fmsenarabie]
11506-15-02 1/27/92 Grey insulation and veliow msulauon w:th wrap [inseparable]
6-15- 1/27/92 Grev msulanon and vellow insulation with wrap fmsenarable}
11506-16-01 1/27/92, Grey insulation and yellow insulation with wrap {inseparable] '
~ Results of PIM Apalvsis: . Visval Area Estimation: Percentages Detected
( . Sample Number 11506-14.03 11506-15-01 11306-15-02 11506-15-03 11506-16-01
/
%.Asbestos Minerals
Amosite 3 3 3 3 3
Anthophyllite
Chrysotile tr* - o*
Crocidolite _ _ —_—
Tremolite-Actinolite —_— —
TOTAL ASBESTOS 3 K] 3 K3 K}
Cther Fibrous Material
Fibrous Glass 35 40 30 35 33
Cellulose 10 10 20 2 20
Synthetics —_—
Cther ——
Nonfibrous Materials 52 47 27 42 42

*ir=<1%
(

| ! Analyst 5"“‘ /A/%/‘u) Date: J%;nuarv29‘l992

Gregq Tovrea




18000 W, Highway 72
Golden, CO 80403-8299
(303) 420-4449

(’_\ {800) 873-8707
(.- FAX: (303) 420-1434

SOLUTIONS

"an Analytica Group company RESULTS OF BULX ASBESTOS SAMPLE ANALYSIS BY

POLARIZED LIGHT MICRQSCOPY (PLMYEPA-600/MA—82-020

(

CLIENT: The Pickering Firm, Inc, : LGN: 85874
PROJECT ID};]NTIE‘ICATION; 11506, Schering Plough Asbestos Survey, pPAGE 12 of 17
A&R Bldg.
Sample . Sample Sample Description
Number Date
11 16- 1721192 Grey insulation with wrap {inseparable]
11506-16-03 1/27/92 rey insulation and vellow insulatjon with wrap [inseparable} [foil not.
analyzed] '
11506-17-01 1/27/92 Insulation with wrap [inseparablel
 11506-17- 1/27/92 Insulation with wrap [inseparable) e
1]
1506-17- 1/27/92 Insulation :
Results of PLM Analvsis: Visual Area Estimation: Percentages Detected
( Sample Number 11506-16-02 11506-16-03 11506-17-01 11506-17-02 11506-17-03
Asbestos Minerals
' Amosite 3 3 3 3 2
Anthophyllite — — —_ —_— —
Chrysotile — —— o o o*
Crocideolite
Tremolite-Actinolite
TOTAL ASBESTOS 3 3 3 3 2
Other Fibrous Material
Fibrous Glass 25 35 23 25 25
Cellulose 10 15 10 3 r*
Synthetics
OCther
Nonfibrous Materials 62 47 62 67 73
*tr=<1%
{

t i Analyst: %d AWJ Date: Je-muarv 29, 1992

Greg W. Tovrea



18000 W, Highway 72
Golden, CO 80403-8299
{303} 420-4449

(800} 873-8707

.
{ ( ANALYTICR FAX: (303) 420-1434

SOLUTIONS

* an Analytica Group company RESULTS OF BULK ASRESTOS SAMPLE ANALYSTS BY

BOLARIZED LIGHT MICROSCOPY (PLM) EPA-600/M4-82-020

CLIENT: The Pickering Firm, Inc.

LGN: 85874
PROJECT IDENTIFICATION: 11506, Schering Plough Asbestos Survey, PAGE 13 of 17
A&R Bldg,
fample Degcription:
Sample Sample Sample Description
Number Date
11506-18-01 ' 1/27/92 Grey material with wrap
11506-18-02 1/27/92 Grey material with wrap [inseparable]
11506-18- 1/27/92 Grey_material with Wrap [insénarable]
11506-19-01 1/27/92  White wrap ' -
11506-19-02 1/27/92 White wrap '
Results of PIM apnalysis: Visual Area Estimation: Percentages Detected
( Sample Number 11506-18-01 11506-18.02 11506-18-03 11506-19-01 11506-19-02
(.
‘Asbestos Minerals
' Amosite 2 3 2 —_— -
Anthophyllite —_— _— —, —_—
Chrysotile - —_— _— —_—
Crocidolite — — —_— — —_—
Tremolite-Actinolite . — -_— —
TOTAL ASBESTOS 2%% 3 2 Q Q
Other PFibrous Material .
Fibrous Glass 23 25 23 -
Cellulose 10 10 10 65 [45)
Synthetics —_—
Cther —_—
Nonfibrous Materials 63 62 63 35 35
' **Wrap: 0%
asbestos,
*r= < 1% insulation: 2%
amosite

L

( Analys“%%%) Date: @ﬁum29‘1992

GrefW. Tovrea *“//



18000 W. Highway 72
Gelden, CO 80403-8299
{303} 420-4449

(800} 873-8707

- P
(\ . ANALYHCA FAX: (303} 420-1434

SOQOLUTIONS

an Analytlca Group company RESULTS OF BULK ASBESTOS SAMPLE ANALYSIS BY

BOLARIZED LIGHT MICROSCOPY {PLM)EPA~600/M4-82-020

CLIENT: The Pickering Firm, Inc, . LeN: 85874
PROJECT IDENTIF ICATION: 11506, Schering Plough Asbestos Survey, PAGE 14 of 17
A&R Bldg.
: 1 D iption: |
Sample Sample Sample Description
Number Date
1506-20-01 1/27/92 White material
11 21-01 1/27/92 Insulation with Wrap {inseparable]
11506-21.02 12792 Insuation with wrap [insepargble]
11506-21-03 1/27/92 ~ Insulation with wrap [insenarablé] o |
11506-21-04 1/27/92 Insulation with wrap [inseparable] )

Results of PIM Apalysis: Visuval Area Estimation: Percentages Detected
Sample Number 11506-20.01 11506-21-01 11506-21-02 11506-21-03 11506-21-04

« Asbestos Minerals

m—TTN

Amosite ____ 3 S 30 2
Anthophyllite —_— -_— . -
Chrysotile _ — - 2 o
Crocidolite —_— —_— —_—
Tremolite—Actinolite — —_— —
TOTAL ASBESTOS 1] 3 5 35 2
Cther Fibrous Mataerial ‘
Fibrous Glass 25 15 -— 25
Cellulose 35 10 40 10 30
Synthetics —
Other —
Nonfibrous Materials 65 62 40 55 43

*or=<1%

(

i

(_3 Analyst: %J% 7;4(4%/%/%&;) Date: January 29,1992

Greg W. Tovrea



SOLUTIONS

f
an Analytica Group company

RESULTS OF BULK ASBESTOS SAMPLE ANALYSIS BY
POLARIZED LIGHT MICROSCOPY (PIMYEPA~600/M4-82-020

18600 W, Highway 72
Golden, CO 80403-8299

{303} 420-4449
(800G} 873-8707

FAX: {303) 420-1434

CLIENT: The Pickering Firm, Inc. LGN: 85874
PROJECT IDENTIF ICATION: 11506, Schering Plough Asbestos Survey, paGE 15 of 17
A&R Bldg
g 1 . i ot ion:
Sample Sample Sample Description
Numbexr Date
11506-21-05 1/27/92 Insulation with wrap finseparable]
11506-21-06 1/271/92 Insulation with wrap [insenarable]
11506-22-01 127192 Floor tile with mastic
11506-23-01 127/92  Floor tile with mastic -
11506-23-02 1/27/92 Floor tile with mastic ‘

Visual Area Estimation:

Percentages Detecgted
Sample Number 11506-21-05 11506-21-06 11506-22-01 11506-23-01 11506-23-0%
.}Asbestos Minerals
Amosite 3 3
Anthophyllite
Chrysotile o* T*
Crocidolite -
Tremolite-Actinolite
TOTAL ASBESTOS 3 3 | Qx* frk¥®
Fibrous Material
Fibrous Glass 25 25 o* ¥
Cellulose 10 10 I o* o*
Synthetics r* tr*
Otherxr
Nonfibrous Materials 62 62 100 100 100
' **Both **Both ***Mastic: 4%
materials materials chrysotile, tile:
*ir= < 1% contain 0% contain 0% 0% asbestos
asbestos asbesots
Analyst: ﬁk [Erdtec ZW Date: Jdnuary 29, 1992

Gre . Tovrea




SOLUTIONS

(" ANALYTICA

/an Analytica Graup company

CLIENT:

PROJECT IDENTIFICATION:

18000 W. Highway 72
Golden, CO 80403-8299
{303) 420-4449

(800) 873-8707

FAX: {303) 420-1434

RESULTS QF BULK ASBESTQS SAMPLE ANALYSIS BY

POLARIZED LIGHT MICROSCOPY {(PLM)EPR-600/M4-82-020

The Pickering Firm, Inc.

Sample DRescription;
Sample Sample
Number Date
11506-24-01 1/27/92
11506-25-01 1/27/92
11506-25-02 1/27/92
11506-23- 1/27/92
11506-26-01 12749
Results of PLM Analysis:

-

Amosite

Anthophyllite
Chrysotile

Cr
Tremolite-A

ccldolite
ctinolite

TOTAL ASBESTOS

Other Fibrous

Material

Fibrous Glass
Cellulose
Synthetics

Other

Nonfibrous Materials

ir= <19

LGN: 85874

11506, Schering Plough Asbestos Survey, PpaGE 16 of 17
A&R Bldg.

Sample Description

Covehase with mastic and white material

Drywall with_ipint compound

Joint compound

Drywall with joint compound -

Brown material ,

Visual Area Estimation: Percentages Detectead

Sample Number 11506.24.01 11506-25-01 11506-25-02 11506-25-03 11506-26-01

Asbestos Minerals

Ashed
N ol 2 1 20
r* - tr* 20
i 10 -— 13
5
Tale
100 20 98 84 33
**All materials ***Joint *¥** Joint
contain 0% compound: 2% compound: 2%
asbestos chrysotile, , chrysotile,
drywall: 0% _ drywail: 0%

asbesios asbestos

Gre§7W Tovrea

i Analyst: %M /IMMK//-‘.‘._)_ Date: January?29 1992



SOLUTIONS

© ANALYTICA
]

an Anaiytica Group company RESULTS OF BULK ASBESTOS SAMPLE ANALYSIS BY

POLARIZER LIGHT MICROSCOPY (PLM) FPRA-600/M4~82-020

CLIENT: The Pickering Firm, Inc.

18000 W, Highway 72
Gatden, CO 80403-8259

{303) 420-4449
(800} 873-8707
FAX: (303) 420-1434

LGN: 85874
PROJECT IDENTIFICATION: 11506, Schering Plough Asbestos Survey, PAGE 17 of 17
A&R Bldg.

Sample Degcoription:
Sample Sample Sample Description
Number Date

11506-27-01 1/27/92 Black material and tan material {inseparable]

11506-27-02 1/27/92 Sample not received '

11506-28-01 Brown material [sample not on Chain of Custodyl

Results of PIM Apnalvsis: Visual Area Estimation i Percentages Detected

{ Sample Number 11506-27-01 11506-27-02 11506-28-0]
! Asbestos Minerals Ashed Not analyzed
Amosite —_——
Anthophyllite i —_—
Chrysotile 27 —_— 4
Crocidolite — —_— _—
Tremolite~Actinolite ——— - _—
TOTAL ASBESTOS 27 - 4
Other Fibrous Material I
Fibrous Glass 20 — 3
Cellulose 10 - 35
Synthetics _ —_—
Other —_—
Nonfibrous Materials 43 . 36

*r=<1%

-

Gregw. Tovrea

Analyst: /é&( 7;—;44(;%%27) . Date:. fanuarv 29, 1992



ANALYTICA SOLUTIONS
18000 West Highway 72
Golden, CO 80403
(303) 420-4449

PLM

BULK SAMPLE ANALYSIS PROCEDURES

Bulk samples of construction materials wre andlyzed by professional mineralogists with at least g
Bachelor's Degree in Geology uccording 1o the guidelines set by the Environmental Protection
Agency (EPA-600/M4-82-020, December 1982). As specified’in the EPA method, the tolul
nsbestos reported is the averuge of ull components in the mueris| anilyzed, with separate layers
delineated a1 the bottom of the report. As suggested by the EPA, our laboratory uses the preferred
Becke Line Method to test the index of refraction of the materinls, not the alternate method of stain
dispersion. Each sample is prepared and analyzed in three different Cargille certified refructive
index oils. Estimates of asbestos content are based on visual comparison using a calibrated
graticule. Additional tests and treatments (see befow) may also be required-for certain samples.

Analytica is aceredited by the Nationa! Institute for Standards and Technology (Lab Code 1086)
under the National Yoluntary Laboratory Accreditation Program (NVLAP) and is an AIIA
accredited industrial hypiene laboratory (certificate #307). Analytica participates in the NVLAP
bulk asbestos proficiency testing program (results availuble upon request). Analytica maintains an
in-house QA/QC program whereby at least ten percent (10%) of all submited samples wre re-
analyzed and documented in g quality control manual, Analytica also participates in (hree (uirterly
round robin QA/QC programs with accredited luboratories throughout the Uniled States and the
world, Unused portions of samples are archived for six months unless client requests special
handling.

ASHING

Ashing is a procedure in which one hall of the sample is placed in a crucible and then set in »
furnace at 500°C for one hour, Most non-silicate interferants are eliminated; asbestos remaing
behind, The amount of the ashed material is compared 10 the ori ginal amount to determine the
volume percent lost due o ashing, The ashed sam ple is analyzed by PLM for the type and
percentage of asbestos present,

Unless otherwise noted, the results shown on the final report are the percentiage of asbestos in the
original material, not the ashed mauterial, For example, it 50% of the original mauterial is Jost due to
combustion and the aghed sample containg 10% asbestos, the (inal report would show 5% asbestos

in the original material.
POINT COUNTING

As of November 20, 1990, National Emissions Standards for Hazardous Air Pollutants
(NESHAP) established a rule that requires that friable ACM bulk samples with lesy than 109
asbestos be analyzed by the point count procedure described in the EPA-600/M4-82-020 method.
Anulytica Solutions Inc. cannot assume responsibility for client compliance with the NESFIAP
rule, however, the laboratory does have ex perienced analysts ready 1o perform requested point
counting,



DAT

7 DIVERSIFIED ENVIRONMENTAL TECHNOLOGIES, INC.

February 3, 1992

Mr. Danny Johnson
Pickering Environmental
1750 Madison Avenue
Memphis, TN 38104

Re: Laboratory analysis of suspect asbestos bulk sample(s)
by Polarized Light Microscopy/Dispersion Staining.

Dear Mr. Johnson:

Laboratory analyses of 5 suspect asbestos containing
samples submitted to this laboratory on 01/31/92 has
been completed. The analysis results are enclosed.

The samples were analyzed according to 40 CFR Ch.1l Pt. 763,
Subpt. F App. A.: Interim Method for the Determination of
Asbestos in Bulk Insulation Samples. This method utilizes

( gross steromicroscopic examination for homogeneity and
preliminary fiber identification. Positive identification
of suspect fibers is made by analysis of subsamples with
polarized light microscopy with dispersion staining
(PLM/DS) . >

Please review the results carefully, if you have any
questions please do not hesitate to call us.

Very truly yours

o)

Laboratory Analyst
iversified Environmental
Technologies, Inc.

Enclosure

R P.AT.

133 West Main. Suite 106 = Oklahoma City, OK 73102 (405) 232-4804 o FAX: (405)232-3820



Diversified Environmental Technologies, Inc.
Bulk Asbestos Analysis Summary

=
% WNG ENVIRONHENTAL
./ HADLSON AVENUE

HEHPRIS, TN 38104

Attn: DANNY JOHNSON

108 NUMBER 44665 ,9'7
8ok

SAMPLE NO. 03-03 QCr+++---

Hon-homogeneous; percentages based on total sample as received.
Ashestos detected in gray, fibrous powder,

SAHPLE NO. 06-15-QC+«+vvss.
Semple is homogensous.
SAHPLE NO, 11-04-QC:++:+1 1t

Non-homogeneous; percenta
Asbestos detected in gray
SAMPLE HO, 15~03-QC <« rvvss
Non-homegeneous; percenta
Asbestos detected in gray
SAHPLE NO. 26-01-QC:+ v eers
Semple is homogeneous. A

92800137
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ges based on total sample as receijved.
» fibrous ¢lumps and white, resilient backing.

AL I T T L AdtE e CEeaa

ges based on total sample as received.
, fibrous powder,

AR R R R R T Shrar e PAdpanaray

sbestos detected in red, resilient coating.,:




Diversified Environmental Technologies, Inc.
Bulk Asbestos Analysis Report

Date Analyzed DETI Lab No.
02/03/92 ' 92B00137-2
089

PICKERING ENVIRONMENTAL
1750 MADISON AVENUE
SUITE 500

MEMPHIS, TN 38104

JOB NUMBER 11605

Client Sample ID: SAMPLE NO. 06-15-0C

Color/Texture: Tan, fibrous mat

Asbestos Minerals Estimated Percentage

Chrysotile:............... 15%

Amosite:

Crocidolite:

Anthophyllite:

Tremolite:

Actinolite:

Asbestos Total:........... 15%
Non-Asbestos Fibrous Materials Non-Fibrous Materials
Fiberglass: Perlite/Pumice:
Mineral Wool:......70% Sheet Silicates:
Cellulose: Binders/Fillers:.....13%
Synthetic Fibers: Granular Minerals:,.. 2%
Other: Other:

Comments:
Sample is homogeneous.,

,W/j%c/@

\ Analt¥st: John. Kenpedy
~ 133 West Hain, Suite 106 Oktahoma City, 0K 73102 //////// (405)232-4804

/

(




Diversified Environmental Technologies, Inc.
Bulk Asbestos Analysis Report

Date Analyzed
02/03/92

PICKERING ENVIRONMENTAL
1750 MADISON AVENUE
SUITE 500

MEMPHIS, TN 38104

JOB NUMBER 11605

Client Sample ID: SAMPLE NO. 03-03 OC

DETI Lab No.
92B00137-1
089

Color/Texture: Gray, fibrous powder; white, fabric patch with yellow,

paint layer

Asbestos Minerals

Chrysotile:
Amosite:.,......
Crocidolite:
Anthophyllite:
Tremolite:
Actinolite:

L A L ) 3%

Asbestos Total:........... 3%

Estimated Percentage

Non-Asbestos Fibrous Materials

Fiberglass:,....,.. 5%
Mineral Wool:......30%

Cellulose:...,.....35%
Synthetic Fibers:
Other:

Comments:

Non-Fibrous Materials

Perlite/Pumice:

Sheet Silicates:
Binders/Fillers:.....27%
Other:

Other:

Non-homogeneous; percentages based on total sample as received.

Asbestos detected in gray, fibrous powder.

133 West Main, Suite 106 Oklahoma city, 0K 73102

s

Halyst: John Kegﬁ%dy

(405)232-4804
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Diversified Environmental Technologies, Inc.
Bulk Asbestos Analysis Report

Date Analyzed DETI Lab No.

02/03/92 92B00137-3
089

PICKERING ENVIRONMENTAL
1750 MADISON AVENUE
SUITE 500

MEMPHIS, TN 38104

JOB NUMBER 11605

Client Sample ID: SAMPLE NO. 11-04-QC

Colbr/Texture: Gray, fibrous clumps; white, fabric patch with white,
resilient backing and yellow, paint layer

Asbestos Minerals Estimated Percentaqge

Chrysotile:............... 1%

An‘.osite:..!l'.l.l.tll..l.‘ 15%

Crocidolite:

Anthophyllite:

Tremolite:

Actinolite:

Asbestos Total:........... 16%
Non-Asbestos Fibrous Materials Non-Fibrous Materials
Fiberglass: Perlite/Pumice:
Mineral Wool: Sheet Silicates:
Cellulose:.........25% Binders/Fillers:...,.59%
Synthetic Fibers: 7 Other:
Other: Other:

Comments :
Non-homogeneous; percentages based on total sample as received.
Asbestos detected in gray, fibrous clumps and white, resilient backing.

- ﬁ/éﬁ///w//?

Angkyst: J6hn Kendedy

133 West Main, Suite 106 Okizhoma City, OK 73102 (405)232-4804



Diversified Environmental Technologies, Inc.
Bulk Asbestos Analysis Report

Date Analyzed DETI Lab No.
02/03/92 : 92B00137-4
089

PICKERING ENVIRONMENTAL
1750 MADISON AVENUE
SUITE 500

MEMPHIS, TN 38104

JOB NUMBER 11605

Client Sample ID: SAMPLE NO. 15-03-0C

Color/Texture: Orange, fibrous mat; white, fiber mesh; white, fabric patch

with orange, paint layer; gray, fibrous powder

Asbestos Minerals Estimated Percentage
Chrysotile:

A.Inosite:l.lllﬂtill‘lll.l.! 3%

Crocidolite:

Anthophyllite:

Tremolite:

Actinolite:

Asbestos Total:........... 3%

Non-Asbestos Fibrous Materials Non-Fibrous Materials

Fiberglass:........10% Perlite/Pumice:
Mineral Wool:......50% Sheet Silicates:
Cellulose:......,..20% Binders/Fillers:.....17%
Synthetic Fibers: Other:
Other: Other:

Comments:

Non-~-homogeneous; percentages based on total sample as received.
Asbestos detected in gray, fibrous powder.

i John"Kennedy

133 West Hain, Suite 106 Oklzhoma City, ©K 73102 (405)232-4804

A

.




Diversified Environmental Technologies, Inc.
Bulk Asbestos Analysis Report

Date Analyzed DETI Lab No.
02/03/92 92B00137-5 ‘
089

PICKERING ENVIRONMENTAL
1750 MADISON AVENUE
SUITE 500

MEMPHIS, TN 38104

JOB NUMBER 11605

Client Sample ID: SAMPLE NO. 26-01-QC

Color/Texture: White, fibrous mesh with red, resilient coating on both

sides .
Asbestos Minerals Estimated Percentaqe
Chrysotile:............... 10%

Amosite:
Crocidolite:
Anthophyllite:
Tremolite:
Actinolite:
Asbestos Total:........... 10%
Non-Asbestos Fibrous Materials Non-Fibrous Materials
Fiberglass:........40% Perliite/Pumice:
Mineral Wool: Sheet Silicates:
Cellulose: Binders/Fillers:.....45%
Synthetic Fibers: Granular Minerals:.,.. 5%
Other: Other:
Comments:
Sample is homogeneous. Asbestos detected in red, resilient coating.

133 wWest Main, Suite 106 oklahoma City, oK 73102 (405)232-4804




